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ECHO PRESSURE WASHER − ITEM NO. PW-3600
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ECHO PRESSURE WASHER − ITEM NO. PW-3600

FIGURE A PARTS LIST

The model number will be found on a label attached to frame. Always mention the model number in all correspondence 
regarding your PRESSURE WASHER or when ordering replacement parts.

 48 YH470000850 Trigger Handle  
   (Inc. Key Nos. 31-32 & 60) ........... 1

 49 YH467000390 High Pressure Hose ..................... 1

 50 YH467000380 Spray Wand.................................. 1

 51 YH478000050 Wheel ........................................... 2

 52 YH483000080 0 Deg Nozzle ................................ 1

 53 YH483000060 15 Deg Nozzle .............................. 1

 54 YH483000050 25 Deg Nozzle .............................. 1

 55 YH483000070 40 Deg Nozzle .............................. 1

 56 YH483000040 Soap Nozzle ................................. 1

 57 YH653000980 Recoil Starter Label...................... 1

 58 YH465000190 Injection Hose Filter ..................... 1

  Not Shown: 

  99922205396 Operator’s Manual

  99922205417 Quick Reference Guide

KEY P/N DESCRIPTION QTY
 1 YH467000360 Injection Hose .............................. 1

 2 YH469000030 Output Shaft Key ......................... 1

 3 YH653000900 Fuel Valve Label ........................... 1

 4 YH653000860 Choke/Fuel Callout Label ............. 1

 5 YH479001410 Main Frame Assembly 
   (Inc. Key No. 43) ........................... 1

 6 YH479001390 Rear Frame Assembly 
   (Inc. Key Nos. 39 & 41-42) ........... 1

 7 YH479001380 Engine Plate ................................. 1

 8 YH468001140 Handle Grip .................................. 2

 9 YH417000060 Bolt (M6 x 20mm, Pan Hd.) .......... 4

 10 YH479001400 Handle Assembly ......................... 1

 11 YH479001370 Performance Panel....................... 1

 12 YH470000840 Hose Holder Strap ....................... 1

 13 YH653000850 Choke Label ................................. 1

 14 YH653000910 Hot Surface and Exhaust Label ... 1

 15 YH653001040 Logo Label ................................... 1

 16 YH653001030 Performance Label (Lower) .......... 1

 17 YH653001010 Trigger Handle Warning Label  
   (Fr/Sp) .......................................... 1

 18 YH482000160 Thermal Release Valve ................. 1

 19 YH653000960 Trigger Handle Logo Label ........... 1

 20 YH653000930 Nozzle Label................................. 1

 21 YH653000970 Handle Grip Logo Label ............... 1

 22 YH653001020 Pump Logo Label ......................... 1

 23 YH653000840 Low Oil Shutdown Label .............. 1

 24 YH653000870 Combustion Label ........................ 1

KEY P/N DESCRIPTION QTY
 25 YH653000880 Danger Label ................................ 1

 26 YH653000360 E85 Label ..................................... 1

 27 YH653000920 Inquiries Label .............................. 1

 28 YH653000890 Engine Switch Label .................... 1

 29 YH653000830 EMC Label ................................... 1

 30 YH483000090 Pump ............................................ 1

 31 YH653000990 Trigger Handle Rating Label ......... 1

 32 YH653001000 Trigger Handle Warning Label  
   (Eng) ............................................. 1

 33 YH653001070 Data Warnings Label .................... 1

 34 YH437000040 Bolt (M6 x 16 mm, Flange Hd.) .. 10

 35 YH435000470 Bolt (5/16-24 x 3/4 in., Hex Hd.) .. 4

 36 YH437000030 Bolt (M8 x 1.25 x 40 mm,  
   Flange Hd.) ................................... 4

 37 YH450000250 Lock Nut (M8 x 1.25) .................... 4

 38 YH460000380 Lock Nut (M6) ............................... 2

 39 YH415000780 Screw (M6 x 25 mm, 
   T30 Torx Hd.) ................................ 1

 40 YH415000700 Bolt (M6 x 55 mm, T30 Torx Hd.) .. 2

 41 YH468001160 Wear Pad ...................................... 1

 42 YH451000340 Washer (1/4 in.) ............................ 1

 43 YH452000400 Lock Button w/Spring Clip ........... 2

 44 YH451000300 Washer (1/2 in.) ............................ 2

 45 YH478000040 Axle .............................................. 2

 46 YH471000080 Hitch Pin ....................................... 2

 47 YH468001130 Rubber Grommet ......................... 5

KEY P/N DESCRIPTION QTY
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ECHO PRESSURE WASHER − ITEM NO. PW-3600

FIGURE B

1

3

7

2

5

6

9

4

8



5

ECHO PRESSURE WASHER − ITEM NO. PW-3600

FIGURE B PARTS LIST

The model number will be found on a label attached to frame. Always mention the model number in all correspondence 
regarding your PRESSURE WASHER or when ordering replacement parts.

KEY P/N DESCRIPTION QTY

 1 YH482000310 Unloader Assembly ...........................................................................................................................1

 2 YH482000320 Soap Injector Kit ...............................................................................................................................1

 3 YH482000330 Inlet Valve Kit .....................................................................................................................................3

 4 YH482000340 Outlet Connector Kit .........................................................................................................................1

 5 YH482000350 Inlet Assembly Kit .............................................................................................................................1

 6 YH482000360 Outlet Valve Kit ..................................................................................................................................3

 7 YH482000370 Pressure Seal Kit ...............................................................................................................................3

 8 YH482000380 Vent Plug Kit ......................................................................................................................................1

 9 YH482000390 Oil Plug Kit ........................................................................................................................................1
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ECHO PRESSURE WASHER − ITEM NO. PW-3600
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ECHO PRESSURE WASHER − ITEM NO. PW-3600

FIGURE C PARTS LIST

The model number will be found on a label attached to frame. Always mention the model number in all correspondence 
regarding your PRESSURE WASHER or when ordering replacement parts.

KEY P/N DESCRIPTION QTY KEY P/N DESCRIPTION QTY

 1 YH458001310 Crankcase ........................................................... 1

 2 YH453000090 Ball Bearing ......................................................... 2

 3 YH468001170 Oil Seal ................................................................ 2

 4 YH458000770 Governor Assembly ............................................ 1

 5 YH470000760 Governor Arm Shaft ............................................ 1

 6 YH451000350 Governor Arm Shaft Washer ............................... 1

 7 YH452000410 Lock Pin .............................................................. 1

 8 YH468001180 Drain Plug Bolt .................................................... 2

 9 YH451000360 Drain Plug Washer .............................................. 2

 10  YH452000450 Dowel Pin (Case Cover) ...................................... 2

 11 YH458000780 Piston .................................................................. 1

 12 YH458000790 Piston Scraper Ring Set ...................................... 1

 13 YH458000800 Connecting Rod Assembly ................................. 1

 14 YH458000810 Piston Pin ............................................................ 1

 15 YH458000820 Piston Clip ........................................................... 2

 16 YH458000830 Crankcase Cover Assembly ................................ 1

 17 YH468001190 Oil Plug ................................................................ 1

 18 YH470000770 Dipstick ............................................................... 1

 19 YH458000840 Cylinder Head ..................................................... 1

 20 YH458000850 Intake Valve ......................................................... 1

 21 YH458000860 Exhaust Valve ...................................................... 1

 22 YH458000870 Intake Valve Returner .......................................... 1

 23 YH458000880 Valve Spring ........................................................ 2

 24 YH458000890 Intake Seat Valve Spring ..................................... 1

 25 YH458000900 Exhaust Seat Valve Spring .................................. 1

 26 YH458000910 Push Rod Guide Plate ......................................... 1

 27 YH458000920 Rocker Arm Tightening Bolt ................................ 2

 28 YH458000930 Rotator ................................................................ 1

 29 YH452000420 Stud Bolt ............................................................. 2

 30 YH452000580 Stud Bolt ............................................................. 2

 31 YH459000450 Carburetor Assembly .......................................... 1

 32 YH467000430 Fuel Line .............................................................. 1

 33 YH452000590 Fuel Line Clip ...................................................... 1

 34 YH470000780 Governor Arm ...................................................... 1

 35 YH451000430 Washer ................................................................ 2

 36 YH450000380 Hex Nut (M6) ....................................................... 4

 37 YH458000940 Crankshaft Assembly .......................................... 1

 38 YH458000950 Valve Lifter ........................................................... 2

 39  YH468001380 Case Cover ......................................................... 1

 40 YH458000960 Camshaft Assembly ............................................ 1

 41 YH452000460 Dowel Pin (Cylinder Head) .................................. 2

 42 YH435000500 Bolt (M6 x 30 mm) ............................................... 6

 43 YH468001200 Cylinder Head Gasket ......................................... 1

 44 YH435000510 Bolt (M6 x 60 mm) ............................................... 4

 45 YH461000220 Spark Plug ........................................................... 1

 46 YH458000970 Push Rod ............................................................ 2

 47 YH479001700 Shroud ................................................................. 1

 48 YH435000520 Bolt (M6 x 12 mm) ............................................. 13

 49 YH458001320 Headcover ........................................................... 1

 50 YH458000980 Cylinder Head Cover ........................................... 1

 51 YH479001710 Wind Shield ......................................................... 1

 52 YH435000530 Bolt (M6 x 12 mm) ............................................... 1
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ECHO PRESSURE WASHER − ITEM NO. PW-3600

FIGURE C PARTS LIST

The model number will be found on a label attached to frame. Always mention the model number in all correspondence 
regarding your PRESSURE WASHER or when ordering replacement parts.

KEY P/N DESCRIPTION QTY KEY P/N DESCRIPTION QTY

 53 YH461000230 Flywheel Assembly ............................................. 1

 54 YH463000170 Recoil Starter Fan ............................................... 1

 55 YH463000180 Starter Pulley ....................................................... 1

 56 YH450000390 Flywheel Nut ....................................................... 1

 57 YH461000240 Ignition Coil Assembly ........................................ 1

 58 YH435000540 Bolt (M6 x 25 mm) ............................................... 2

 59 YH468001390 Intake Gasket ...................................................... 1

 60 YH468001210 Carburetor Insulator ............................................ 1

 61  YH468001430 Carburetor Gasket .............................................. 1

 62 YH468001220 Empty Filter Gasket ............................................. 1

 63 YH470000790 Governor Rod...................................................... 1

 64 YH470000800 Return Spring (Throttle) ....................................... 1

 65 YH463000190 Recoil Starter Assembly ...................................... 1

 66 YH321000180 Switch Assembly ................................................. 1

 67 YH479001720 Upper Shroud Assembly ..................................... 1

 68 YH479001730 Air Cleaner Assembly .......................................... 1

 69 YH470000810 Governor Spring .................................................. 1

 70 YH452000470 Fuel Line Clip ...................................................... 2

 71 YH468001440 Gasket ................................................................. 1

 72 YH460000390 Muffler ................................................................. 1

 73 YH450000400 Hex Nut (M8) ....................................................... 2

 74 YH451000380 Spring Washer ..................................................... 2

 75 YH455000120 Fuel Tank Assembly ............................................ 1

 76 YH468001230 Fuel Tank Cap ..................................................... 1

 77 YH467000440 Connecting Pipe ................................................. 1

 78 YH470000820 Choke Assembly ................................................. 1

 79 YH452000480 Clip ...................................................................... 1

 80 YH458000990 Rocker Arm ......................................................... 2

 81  YH468001450 Ventilation Tube Protector ................................... 1

 82 YH435000550 Bolt (M6 x 28 mm) ............................................... 1

 83 YH467000450 Breather Tube ...................................................... 1

	84	 YH452000490	 Wire	Harness	Clip	(Ф9.5) ....................................... 1

 85 YH452000500 Fuel Line Clip ...................................................... 3

 86 YH467000460 Connecting Pipe ................................................. 1

 87 YH481000040 Carbon Tank Components .................................. 1

 88 YH327000100 Oil Level Switch Assembly .................................. 1

 89 YH435000560 Bolt (M6 x 28 mm) ............................................... 2

 90 YH314000050 Amplifier .............................................................. 1

91 YH465000260 Air Filter ............................................................... 1

  Not Shown: 

  YH458001330 High Altitude Kit


